



S. N. METALLURGICAL SERVICES

A Complete Materials Testing Lab & Heat Treatment Shop

AN ISO 9001 : 2008 COMPANY
NABL Accredited Laboratory

Plot No.B-70, M.I.D.C. Area,
Waluj, Behind BKT Tyres,
Aurangabad - 431 136. (M.S.)
(Fact.: 2555253, 2244530
Cell : 9823134922
e-mail : shyamchoudhari@rediffmail.com
website : www.snmet.com

FM/MFG/01

MATERIAL TEST CERTIFICATE

Date: 01/07/2014

Lab Ref.No.: L-3108

To,

M/s. Laxmi Metal Pressing Works Pvt. Ltd. U - II

Plot NO. - E - 77 ,

MIDC , Waluj

Aurangabad-431136

Your Reference Ch No 608 Dated 01/07/2014

Part Name : Body Blank 1.5mm

Part Code : --

Lot Desc :

Supplier :

Test Results:

Sr. No.	Test Conducted	Observations	Specified for SS 409 Grade
1	Chemical Analysis		
	% C	0.022	0.03 max
	% Mn	0.28	1.0 max
	% Cr	11.14	10.50 - 11.75
	% Ni	0.10	---
	% Mo	0.009	---
	% S	0.004	0.030 max
	% P	0.017	0.040 max
	% Si	0.51	1.00 max
	% Ti	0.21	---
	% Nb	0.012	--
	% V	0.03	---
2	Hardness	72 / 73	80 HRB Max

Remarks : The checked parameters of given sample conforms to SS 409 grade as per SAE 1970. & Tensile properties are as above.

(Signature)

For S N Metallurgical Services
Proprietor